/Section 5:

DCBD30HC_-10 Dryer Parts Data

DCBD50HC_-10
DCBD8S8OHC_-10

Part # 8533-077-001 5/20

59



Dryer Cabinet Group

Key Description

T-30

T-50

T80

QTY

1 | Loading Door Compleate SS/ 9960-306-001 9960-305-001 9960-305-001 1
Brushed SS/Blk
1 | Loading Door Compleate Wht/ 9960-306-003 9960-305-003 9960-305-003 1
Brushed SS/Blk
2 | Door Assy, Loading (Ring only) 9960-255-008 9960-284-002 9960-284-002 1
Brushed SS
Plate Assy, Hinge (SS) 9982-374-001 9982-368-001 9982-368-001 1
Plate Assy, Hinge (Wht) 9982-374-003 9982-368-003 9982-368-003 1
Cover-Hinge Back, Black 9074-341-002 9074-340-002 9074-340-002 1
* | Screw-10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 2
* | Screw Hinge to Door 9545-012-015 9545-012-015 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 8640-413-002 8640-413-002 4
4 | Glass, Door 9212-002-003 9212-002-004 9212-002-004 1
5 | Gasket, Door Glass (Black) 9206-413-001 9206-413-002 9206-413-002 1
* | Support Door Glass 9548-117-000 9548-117-000 9548-117-000 2
6 | Gasket, Door Outer Rim (Black) | 9206-420-003 9206-420-005 9206-420-005 1
7 | Handle, Loading Door 9244-082-001 9244-082-001 9244-082-001 1
* | Screw, Handle 9545-018-017 9545-018-017 9545-018-017 2
8 | Stud Door Catch 9531-033-002 9531-033-002 9531-033-002 1
9 | Nut-Hex, #10-32 8640-413-001 8640-413-001 8640-413-001 1
10 | Nut, Acorn 8640-413-003 8640-413-003 8640-413-003 1
* | Catch, Loading Door 9086-015-002 9086-015-002 9086-015-002 2
* | Rivit 8638-190-009 8638-190-009 8638-190-009 4
11 | Strap, Hinge (Black) 9966-015-002 9966-014-002 9966-014-002 1
* | Plate Assy-Backup, Hinge 9982-371-001 9982-356-001 9452-790-001 2
* | Plate Assy-Backup, Hinge 9982-369-001 1
* | Reinforcement-Front panel 9817-003-001 1
12 | Screw-Phillips, 10-32x1/2 9545-012-003 9545-012-003 8
Chrome
* | Screw-Phillips-Counter sink, 10- | NA 9545-012-028 4
32x1/2 Chrome
13 | Screw-Special, Hinge to Door 9545-052-001 9545-052-001 9545-052-001 1
* | Nut-Allen, 1/4-20 8640-439-001 8640-439-001 8640-439-001 1
14 | Washer-Fiber/Plastic 8641-436-003 8641-436-003 8641-436-003 1
15 | Front Panel Assy (SS) 9454-870-001 9454-866-001 9454-868-001 1
15 | Front Panel Assy (Wht) 9454-870-003 9454-866-003 9454-868-003 1
16 | Screw-Phillips, 10Bx1 3/4 9545-008-014 9545-008-014 9545-008-014 4
17 | Washer-Finish 8641-585-001 8641-585-001 8641-585-001 4
* | Nut-Spring 8640-399-001 8640-399-001 8640-399-001 4
* | Insulation-Front Panel, Top Half | 9277-062-001 9277-057-001 9277-058-001 1
* | Insulation-Front Panel, Bottom 9277-062-002 9277-057-002 9278-058-002 1
Half
18 | Label-Warning 8502-753-001 8502-753-001 8502-753-001 1
19 | Plug-Front Panel 9456-050-001 9456-050-001 9456-050-001 1
* | Switch-Door Closed 9539-492-001 9539-492-001 9539-492-001 1
* | Wire-Assy, Blk 8220-063-026 8220-063-026 8220-063-026 1
* | Wire-Assy-Blu 8220-063-009 8220-063-009 8220-063-009 1
* | Cover-Door Switch 9074-351-001 1
* | Nut-#10-32unf, 2B 8641-413-002 2

60 Part # 8533-077-001 5/20




19

12

16,17

18

15

11

14

Part # 8533-077-001 5/20

13

61



62

Dryer Cabinet Group Continued

Key Description T-30 T-50 T80 QTY
1 Nameplate - Dexter Dryer Black | 9412-196-001 9412-196-001 9412-196-001 1
2 | Door Assy-Upper, OPL (SS) 9960-288-001 9960-290-001 9960-292-001 1
2 | Door Assy-Upper, OPL (Wht) 9960-288-003 9960-290-003 9960-292-003 1
* | Bracket-Hinge 9029-224-001 9029-224-001 9029-224-001 2
* | Rivit- 3/16, Hinge to Door 9491-009-001 9491-009-001 9491-009-001 2
* | Rivit- 3/16, Hinge to Cabinet 9491-009-001 9491-009-001 9491-009-001 AR
3 | Trim-Upper Service Door, Black 9578-098-002 9578-094-002 9578-096-002 1
4 | Screw-Phillips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 4
5 | Screw-Phillips, 10Bx1 3/4 9545-008-014 9545-008-014 9545-008-014 2
6 | Washer-Finish 8641-585-001 8641-585-001 8641-585-001 2
* | Nut-Spring 8640-399-001 8640-399-001 8640-399-001 2
7 | Membrane Switch 9801-104-001 9801-104-001 9801-104-001 1
8 | Kit-30/50/80 OPL, PCB-Controler | 9732-249-001 9732-249-001 9732-249-001 1
* | Spacer-#6 x 1/2 9538-157-016 9538-157-015 9538-157-015 4
9 | Nut- #6-32 8640-411-003 8640-411-003 8640-411-003 4
10 | Wire Assy-GRN, 24" 8220-137-001 8220-137-001 8220-137-001 1
11 | Fuse, .600MA/250V 8636-024-001 8636-024-001 8636-024-001 1
12 | Support-Upper Service Door 9548-288-001 9548-288-001 9548-288-001 1
13 | Clamp-Tube 9079-121-002 9079-121-002 9079-121-002 2
14 | Nut, #6-32 8640-411-003 8640-411-003 8640-411-003 2
15 | Clamp-Cable, 1/2” 8654-125-006 8654-125-006 8654-125-006 1
16 | Nut, #6-32 8640-411-003 8640-411-003 8640-411-003 1
17 [ Insulation 9277-041-016 9277-041-016 9277-041-016 1
* | Harness-Control 9627-770-001 9627-770-001 9627-770-001 1
* | Harness-Temp Probe 9627-679-002 9627-679-002 9627-679-002 1

Part # 8533-077-001 5/20




17

DEXTEIR
INDUSTRIAL

13,14 12

DRYER

2 15, 16

11 8 7

i

DEXTER.
LADNDIRY

10

Part # 8533-077-001 5/20

63



64

Dryer Cabinet Group Continued

Key Description
1 Door-Lower Service, OPL, SS

T-30
9108-131-001

T-50
9108-123-001

T80
9108-127-001

QTY

1 Door-Lower Service, OPL, Wht

9108-131-003

9108-123-003

9108-127-003

2 Handle-Door, Lower Service,
Black

9244-089-002

9244-087-002

9244-088-002

[y

Screw-Phollips, 10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Handle-Door, Lower Service OPL

9244-084-002

9244-084-002

9244-084-002

Trim-Lower Kick, Black

9578-099-002

9578-095-002

9578-097-002

9545-008-010

9545-008-010

9545-008-010

Screen Assy, Lint

9822-026-002

9822-026-001

9822-031-002

—rlal=r]l~]lw

Switch-Door Closure

9539-492-001

9539-492-001

9539-492-001

3
4
5
6 | Screw-Phollips, 10Bx3/8, Black
7
8
9

Hinge-Door, Lower

9243-081-001

9243-082-001

9243-082-001

10 | Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

11 | Bracket-Door Switch

9029-226-001

9029-226-001

9029-226-001

* Rivit, 1/8 Low Profile

9491-009-004

9491-009-004

9491-009-004

12 | Bracket-Chain

9029-233-001

9029-233-001

9029-233-001

* Rivit, 1/8 Low Profile

9491-009-004

9491-009-004

9491-009-004

13 | Hook, “S” Type

9248-022-002

9248-022-002

9248-022-002

14 | Chain-Lower Service Door

9099-012-006

9099-012-006

9099-012-006

N]BRJoOo|ININ]I=O ]|~

Part # 8533-077-001 5/20




Part # 8533-077-001 5/20

65



66

Dryer Cabinet Group Continued

Key Description T-30 T-50 T80 QTY
1 Insulation, Upper service Door 9277-041-006 9277-041-016 9277-041-016 1
2 | Insulation, RH Burnner 9277-041-019 9277-041-023 9277-041-023 1
3 Insulation Tumbler Area, above 9277-041-020 9277-041-023 2

Baffel
3 | Insulation Tumbler Area, above 9277-041-023 9277-041-021
Baffel
4 | Insulation Tumbler Area, below 9277-041-020 9277-051-003 2
baffel
4 | Insulation Tumbler Area, below 9277-051-003 9277-041-004 2
baffel
4 | Insulation Tumbler Area, below 9277-041-004 6
baffel
5 | Insulation Lint Compartment 9277-041-021 9277-041-024 9277-041-025 2
* | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
6 | Switch-Door Closure 9539-492-001 9539-492-001 9539-492-001 1
7 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 AR
9 | Lint Hood-Back 9240-038-001 9240-041-001 9240-044-001 1

10 | Nut Wizlock, 8-32 8640-412-004 8640-412-004 8640-412-004 6
11 | Lint hood, LH 9240-040-001 9240-043-001 9240-046-001 1
12 | Lint hood, RH 9240-040-002 9240-043-002 9240-046-002 1
13 | Lint hood, Top 9240-039-001 9240-042-001 9240-045-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 14
15 | Impeller, w/set screws 9278-043-001 9278-038-004 9278-037-003 1
16 | Harness -Temp Probe 9627-679-002 9627-679-002 9627-679-002 1
17 | Wire Nut, #71B 8640-276-005 8640-276-005 8640-276-005 2
18 | Bracket, Temp Probe 9029-197-001 NA NA 1
19 | Screw-5/16, 10ABx3/8 9545-008-024 NA NA 1
20 | Temp Probe 9501-004-002 9501-004-002 9501-004-002 1
21 | Screw-Phillips, 8Bx1/4 9545-045-005 9545-045-005 9545-045-005 1

19

30lb Temp Probe

16 17

18 21 20

50Lb & 80Lb Temp Probe

16

Part # 8533-077-001 5/20




Part # 8533-077-001 5/20

67



11

17
16

15

68 Part # 8533-077-001 5/20

Dryer Rear View 30Lb

Key Description T-30 QTryY
1 | Motor 9376-311-003 1
2 | Pulley 9453-157-001 1
* | Set screw 9545-028-013 1
3 | Plate, Motor mounting 9982-370-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* | Impeller w/set screw 9278-043-001 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-415-004 4
7 | Support Arm, Intermediate 9991-053-001 1

pulley
8 | Bolt- 3/8-16x1 1/4 9545-029-010 3
9 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-003 1
* | Snap Ring 9487-200-003 1
* Washer-Flat, 3/8x1 8641-581-035 1

10 | Idler Arm Assembly 9861-022-001 1
11 | Washer-Flat, 3/8x1 8641-581-035 2
12 | Pulley, Idler w/Bearings 9908-039-004 1
13 | Bearing, Bronze 9036-145-002 2
14 | Snap Ring 9487-200-003 1
15 | Hook “S” type 9248-022-002 3
16 | Chain, Spring tension 9099-012-002 1
17 | Spring, tension 9534-319-002 1
18 | Chain, Limit 9099-012-007 1
19 | Belt Drive 9040-076-003 1
* | Tolerence Ring 9487-234-005 1
20 | Pulley, Driven 9908-049-002 1
21 | Washer-Flat, 1/2 8641-581-021 1
22 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
23 | Bolt-3/4, 1/2-13x1 1/4 9545-017-009 1
24 | Belt, Driven 9040-073-009 1

18

15




18

Part # 8533-077-001 5/20

69



89

15
14

Key Description T-50 QTY
1 | Motor 9376-317-003 1
2 | Pulley 9453-169-013 1
* | Set screw 9545-028-013 1
3 | Plate, Motor mounting 9982-370-002 1
* | Gasket, Motor Plate 9206-428-002 1
4 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* | Impeller w/set screw 9278-038-004 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-415-004 4
7 | Support Arm, Intermediate 9991-053-002 1

pulley
8 | Bolt- 3/8-16x1 1/4 9545-029-010 3
9 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1

10 | Idler Arm Assembly 9861-022-002 1
* | Snap Ring (Support Arm keeper) | 9487-200-003 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
11 | Pulley, Idler w/Bearings 9908-048-003 1
12 | Bearing, Bronze 9036-145-002 2
13 | Snap Ring 9487-200-003 1
14 | Hook "S” type 9248-022-002 3
15 | Chain, Spring tension 9099-012-002 1
16 | Spring, tension 9534-151-000 1
17 | Belt Drive 9040-076-006 1
* | Tolerence Ring 9487-234-005 1
18 | Pulley, Driven 9908-047-002 1
19 | Washer-Flat, 1/2 8641-581-026 1
20 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
21 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
22 | Belt, Driven 9040-073-011 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

70 Part # 8533-077-001 5/20



Dryer Rear View 50 Lb

— = — —— —

18
19, 20, 21
22
11
12,13
23
17
3
1
5,6 2
4

4l

Part # 8533-077-001 5/20



20

11

19
18

Key Description T-80 QTY
1 | Motor 9376-317-003 1
2 | Pulley 9453-157-001 1
* | Set screw 9545-028-013 1
3 | Plate, Motor mounting 9982-372-002 1
* Gasket, Motor Plate 9206-428-001 1
4 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-037-003 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 35/16-18 8640-400-003 4
* | Tolerence Ring 9487-234-001 1
7 | Pulley, Driven 9908-043-002 1
8 | Washer-Flat, 1/2 8641-581-026 1
9 Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
10 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
11 | Support Arm, Intermediate 9991-053-002 1

pulley

12 | Bolt- 3/8-16x1 1/4 9545-029-010 3
13 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* ] Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
14 | Idler Arm Assembly 9861-024-002 1
* | Snap Ring 9487-200-006
* | Washer-Flat, 3/8x1 8641-581-039 1
15 | Pulley, Idler w/Bearings 9908-042-006 1
* | Snapring, Inside-Bearing 9487-238-005 1
* | Bearing, Ball 9036-159-007 2
* | Spacer, Bearing 9538-173-002 1
16 | Washer-Flat 8641-581-039 1
17 | Nut, 5/8-11 8640-425-002 1
18 | Hook "S” type 9248-022-002 3
19 | Chain, Spring tension 9099-012-002 1
20 | Spring, tension 9534-151-000 1
21 | Belt Drive 9040-076-011 1
22 | Belt, Driven 9040-073-012 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

72 Part # 8533-077-001 5/20




22

15

16, 17

21

Dryer Rear View 80 Lb

8,910

Part # 8533-077-001 5/20

73



74

Dryer Rear View-Guard & Exhaust

Key Description

1

Cover Cabinet

T-30
9074-347-001

T-50
9074-348-001

T80
9074-349-001

QTY

*

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Cover-Control Box

9074-346-001

9074-346-001

9074-346-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard, RH

9208-093-001

9208-097-001

9208-101-001

¥|bh|JW]N

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard Base & LH

9208-094-001

9208-098-001

9208-102-001

* |

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-Lower

9208-095-001

9208-099-001

9208-103-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-upper

9208-096-001

9208-100-001

9208-104-001

¥|o|N|]O

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

\e]

Elbow-90 degree, 8”

9142-039-001

9142-039-001

9142-039-001

Pipe-Duct, 8"

9109-121-001

9109-121-001

9109-121-002

Tee-Duct, Recirculation, 8"-6"

9810-018-001

9810-018-001

9810-019-001

Damper

9125-002-001

9125-002-001

9125-008-001

Pin-Damper, Hinge

9451-146-002

9451-146-002

9451-146-002

Nut-Spring

8520-141-000

8520-141-000

8520-141-000

Bracket-Recirculation Duct,
Small

9029-228-001

9029-228-001

9029-228-001

14

Pipe-Duct, 6”

9109-122-001

9109-122-002

9109-122-003

15

Bracket-Duct, Recirculation
Large

9029-246-001

9029-247-001

9029-247-001

16

Elbow-90 degree, 6”

9142-039-002

9142-039-002

9142-039-002

Booklet-Owners

8514-208-001

8514-208-001

8514-208-001

17

Diagram & Schematics

9506-474-001

9506-474-001

9506-474-001

18

Label-Warning & Notice

8502-600-001

8502-600-001

8502-600-001

19

Label-Instructions

8502-645-001

8502-645-001

8502-645-001

20

Decal-Lighting & Clearence

8527-151-001

8527-151-001

8527-151-001

21

Label-High Voltage

8502-614-001

8502-614-001

8502-614-001

Rl—mr]lRr]lRr]lRr]|~=]|~

LI =
rq’"‘\ l;!'
L
N

16

Part # 8533-077-001 5/20




15

11

18

19

10

Part # 8533-077-001 5/20

75



Dryer Rear View-Bearing Housing 30Lb

P10 1 Pi-e -\010

e (D
3
4
Key Description T-30 QTY
* | Bearing Housing Complete Assy (Includes bearings & | 9803-160-003 1
Spacer)
1 Housing, Bearing 9241-161-002 1
* | Bearing, Ball, Front 9036-130-001 1
* | Spacer, Bearing 9538-139-002 1
2 | Bearing, Ball, Rear 9036-130-001 1
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 5/16-18 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2
* | Shim, Tumbler 9538-139-002 AR

76 Part # 8533-077-001 5/20



Dryer Tumbler Group 30Lb

—
-]

W
[y

w —— [

10 12
V]
1+ E|[Hib=e
ﬂ‘ A
N\
7 8 9

Key Description T-30 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-142-001 1
1 | Tumbler Assy (Galvinized) 9848-126-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv 9848-142-002 1
front)
1 | Tumbler Assy (Stainless Galvinized front) 9848-126-002 1
2 | Rod, Tumbler 9497-019-003
3 | Washer, Special 8641-554-001
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-015-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-002 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-049-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-077-001 5/20

77



Dryer Rear View-Bearing Housing 50Lb

3
4
Key Description T-50 QTY
Bearing Housing Complete Assy (Includes 9803-201-001 1
bearings & Spacer)
1 Housing, Bearing 9241-189-002 1
* | Bearing, Ball, Front 9036-159-001 1
* | Spacer, Bearing 9538-183-001 1
2 Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
4 | Nut, 1/2-13 8640-417-002 2
5 | Screw, 1/2-13x1 1/2 9545-017-018 2
6 | Nut, 1/2-13 8640-417-002 2

78 Part # 8533-077-001 5/20



Dryer Tumbler Group 50Lb

10 12

gu [

3 1 4 6 7 8 9
Key Description T-50 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-149-001 1
1 | Tumbler Assy (Galvinized) 9848-148-001 1
* | New Tumbler Assy, Taller Baffles (Anti-Roping) W/Spider | 9848-158-001
* | New Tumbler Assy, Taller Baffles (Anti-Roping) 9848-157-001
* | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-131-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-130-002 1
2 | Rod, Tumbler 9497-226-002 3
3 | Washer, Special 8641-590-002 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-013-001 1
6 | Nut, Wiz Lock 8640-417-005 3
7 | Spacer-Shaft 9538-184-001 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-077-001 5/20

79



Dryer Rear View-Bearing Housing 80Lb

Key Description

Bearing Housing Complete Assy (Includes bearings &

Spacer)

T80
9803-189-001

QTY

Housing, Bearing

9241-183-003

Bearing, Ball, Front

9036-159-001

Spacer, Bearing

Bearing, Ball, Rear

9036-159-002

Washer, Flat 1/2

8641-581-026

Lock Washer Spring, 1/2

8641-582-004

Screw, 1/2-13x1

9545-017-004

Lock Washer Spring, 1/2

8641-582-004

Nut, 7/16-14

8640-416-001

Screw, 7/16-14x1 1/2

9545-059-003

V|| N[aoju|h~JW]IN

Nut, 7/16-14

8641-416-001

Part # 8533-077-001 5/20




Dryer Tumbler Group 80Lb

[

9
12 l

V10
A
— =
f ;
1 7
2 3 4 5 6
Key Description T80 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-139-001 1
1 | Tumbler Assy (Galvinized) 9848-138-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-139-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-138-002 1
2 | Rod, Tumbler 9497-266-001 4
3 | Washer, Special 8641-590-001 4
4 | Shim 9552-013-000 AR
5 | Spider Assy w/Front Bearing 9873-008-001 1
6 | Nut, Wiz Lock 8640-417-005 4
7 | Tolerence Ring 9487-234-001 1
8 | Pulley, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1" 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1

Part # 8533-077-001 5/20

81



82

Dryer Burner Housing Group 30Lb

Key Description Part Number 014
& Housing Assembly, Burner 9803-210-001 1
1 Panel-Burner Housing, Side Left 9454-845-001 1
2 Baffle-Burner Housing, Center 9049-091-001 1
3 Panel-Burner Housing, Top 9454-871-001 1
4 Panel-Burner Housing, Front 9454-847-001 1
5 Panel-Burner Housing, Back 9454-848-001 1
6 Baffle-Burner Housing, Recirculation 9049-092-001 1
7 Baffle-Burner Housing, Front 9049-093-001 1
8 Duct Adaptor, 6”"x3” long 9109-120-001 1
9 Burner, Main 9048-021-001 2
10 Bracket-Support, Electrode 9029-214-001 1
11 Bracket-Support, Gas Valve 9029-227-001 1
12 Electrode-Ignition 9875-002-003 1
13 Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
14 Manifold Assy 9381-009-007 1
15 Valve-Gas Shutoff, (Optional) 9379-196-001 1
16 | Thermostat-HI-Limit 9576-203-002
17 | Screw, 10ABx3/8 9545-008-024 24
18 | Screw, 10ABx1/4 9545-008-001 17
19 | Orfice-Natural, .125 9425-069-023 2
& Orfice-LP, #48 9425-069-003 2
* Kit, LP Conversion, White Rodgers 9732-102-018 1
20 Bracket-Support, Burner 9029-225-001 1
21 Panel-Burner Housing, Side Right 9454-861-001 1
22 Screw, 10-32TTx1/2 Green 9545-008-027 3
23 | Screw, 8-32x3/8 9545-010-014 4

Part # 8533-077-001 5/20




E
21 —>|

17/20/

1

83

Part # 8533-077-001 5/20




84

Dryer Burner Housing Group 50Lb

Key Description Part Number 1014

Housing Assembly, Burner 9803-211-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25" long 9109-120-003 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 3
14 | Screw, 10T-32x1/2 9545-008-008 3
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-227-001 1
18 Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
19 | Screw, #8-32x3/8 9545-010-014 4
20 Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-010-003 1
& Orfice-Natural, #30 9425-069-002 3
* Orfice-LP, #48 9425-069-003 3
& Kit, LP Conversion, White Rodgers 9732-102-017 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 | Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31

Part # 8533-077-001 5/20




85

Part # 8533-077-001 5/20




86

Dryer Burner Housing Group 80Lb

Part Number Qty

Key Description

Housing Assembly, Burner 9803-212-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25" long 9109-120-002 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 4
14 | Screw, 10T-32x1/2 9545-008-008 4
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-234-001 1
18 Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1
19 Bracket-support, Gas Valve Left hand 9029-235-001 4
20 Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-014-001 1
22 Orfice-Natural, #29 9425-069-021 3
* Orfice-LP, #46 9425-069-022 3
& Kit, LP Conversion, White Rodgers 9732-102-023 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 | Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31
28 Bushing-Reducer, 3/4x1/2 8615-104-009 1

Part # 8533-077-001 5/20




87

Part # 8533-077-001 5/20




Key Description T-30 T-50 T80 QTY
* | Air Flow switch Assy 9801-095-001 9801-098-001 9801-098-001 1
1 | Bracket-Airflow switch 9029-174-001 9029-200-001 9029-200-001 1
2 | Shield-Switch 9550-169-003 9550-169-003 9550-169-003 1
3 | Switch-Micro 9539-461-009 9539-461-009 9539-461-009 1
4 | Nut-Twin, 4-40 8640-401-001 8640-401-001 8640-401-001 1
5 | Screw-.625, 4-40 9545-020-001 9545-020-001 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 9008-007-001 9008-007-001 1
7 | Pin-Cotter, .09375x.75 9451-169-002 9451-169-002 9451-169-002 1
8 | Screw, 10Bx1/4 9545-008-001 4
8 | Screw, 10Bx1/4 9545-008-001 9545-008-001 5

88 Part # 8533-077-001 5/20




Electrical Box / Ignition Control

9,10
11 12 7 6 3 4 5

17 19 13 14

Description

1 | Wrapper-Control Box 9636-200-001 9636-200-001 9636-200-001 1

Screw, 5/16-10AB-3/8 9545-008-001 9545-008-001 9545-008-001 6
* | Cover-Control Box 9074-346-001 9074-346-001 9074-346-001 1
* | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 1
3 | Strip-Marker, Terminal 9558-029-005 9558-029-005 9558-029-005 1
4 | Terminal Block Assy-Power, 4Pole | 9897-035-001 9897-035-001 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
6 | Wire assy-Blk/Red, 6 1/2” 8220-001-230 8220-001-230 8220-001-230 1
7 | Wire assy-Blk/Blu, 6 1/2” 8220-001-231 8220-001-231 8220-001-231 1
8 | Wire Assy, GRN, 7" 8220-001-478 8220-001-478 8220-001-478 1
9 | Screw- 10-32TTx1/2 GRN 9545-008-027 9545-008-027 9545-008-027 1
10 | Lockwasher, External tooth 8641-582-006 8641-582-006 8641-582-006 1
11 | Transformer, w/Circuit braker 8711-007-002 8711-007-002 8711-007-002 1
12 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 5192-299-002 5192-299-002 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2
15 | Wire assy-Blk/Red, 9" 8220-146-001 8220-146-001 8220-146-001 1
16 | Wire assy-Blk/Blu, 9” 8220-146-002 8220-146-002 8220-146-002 1
17 | Control Assy, Ignition (Module) 9857-182-001 9857-182-001 9857-182-001 1
18 | Screw-8Bx3/4” 9545-045-007 9545-045-007 9545-045-007 2
* | Harness, Ignition Module 9627-867-003 9627-867-003 9627-867-003 1
19 | Wire Assy- High Voltage Lead 9631-403-009 9631-403-009 9631-403-009 1

Part # 8533-077-001 5/20

89



Wiring Informative for 60hz Dryer -10

FLAME

BRN
SENSOR BrN
e _BK v AS VALVE
9631-403-009 < 9857—-192-001 DCBD30/50
— w|2 9857-193-001 DCBD8D CONTROL ENCL.
< ~
= ) YEL NYEL & 9545-008-027
SPARK Lg 9 INFORMATIVE 6102—018—158 (BACK  PANEL)
ELECTRODE 3 =
9875-002-003 o ORG
ME@_E_ . i< _11rr-—_——_—_1-—___ __ _ _ _ _ _ _ _ _ ___ A FRONT PANEL
? ol Z| TRANSFORMER GROUND_SCREW - CTTT T T T T T T T T e B
9 qzxm_m,w_m,v\_mﬂﬁ _ — & @ S| WITH INTERNAL 9545-008-027 _ | _
M (BURNER HSG) | o 5 O_moc_._._ BREAKER GND .MO - [1110—125V _ CONTROLLER] ih _
§|9576-203-002 | 3 WHT com SE O ow | | 2 PCB AND 1 |
® _ 3 8 [ I N 2 10|32 60HZ, 1PH N DISPLAY =I5
e ————— = i 8l 3llceizay g [t0 O"J*O|FE | | 2gdme oo araoor |
_ 9857—182-001 a B W m mw _ _ =| | mf=( S —o J _
| ZWw T RED g 7|24V 8 I [ A = _ | 3|8 23
oo =L IS BLK/BLU 8220-001-231 6-1 S3 _ 33
_ E W BRN BLK | ®lg BLK /RED 8220-001-230 8-1/2" a3 | | H M 55 |
z S hl @ @ | 3] eefer]
_ Q [ = _ S ek |
_ O = O YEL Z _ | 2 < |
@
| mvm e WHT wr [ e € & | _ . g _
- BLK
| o] A1 =I=l . | _ 9627-679-002 T _
YL AT F BLK/RED _ 8220-146-001 9 _ J5 4
— R1Z 146 " )
| LlBk=7 @ BLK | 5 R'C [JUBLK/BLU  ez20-146-002 o _ _ 5 _
_ RED ﬂm 5192-299-002 |_ _ GRN—1 O_
[ A IR I nN—10]
GRY—14 == BRN—13 34" GRY—14r———1 VIO X 35 YEL 9545-008—-027
N2 DCBD3OHC_—10 S TUMBLER o9 YEL 8652—130-037
AIR DAMPER 9376-311-003  OVERTEMP DOOR_SWITCH 8640-276-005 2X —
SWITCH B MARATHQON _ THERMOSTAT o Cook e 01004002
9539-461-009  §220-063-034 60" Ve 9376-259—010 2°/6-207-006 BLU— 8 ——BLK—78220-063-026 TEMP. SENSER

DCBDSOHC_—10 MOTOR AOSMITH o0

DCBD8OHC_—-10 9539—492-001 (LOCATED BELOW CYLINDER)
BL 1o WHI \
E07 DRIVE 25
YL\ MOTOR Lo z& J 9539—492-001
LOWER SERVICE DCBD30HC_—10
= = (BEHIND LOWER PANEL) DCBD50HC_—10
MARATHON OSMITH 9506—475—001E WIRING DIAGRAM DCBD8OHC_—10

Part # 8533-077-001 5/20

90



Notes

91

Part # 8533-077-001 5/20



Notes

92 Part # 8533-077-001 5/20



Section 6:
Electric Heated
Dryer Parts Data

93



94

Key Description

Power-Block, 3 Pole

T-30
9897-037-001

DCBD30, S0HC_-16FC, 208V/3 Phase/60HZ 24KW

T-50
9897-037-001

T80

QTY

Power-Block, 1 Pole

9897-038-001

9897-038-001

Terminal-Lug, Solderless

8652-134-002

8652-134-002

Scrrew-10-32TT x1/2 GRN

9545-008-027

9545-008-027

Wire Assy-BLK #13 8"

8220-057-016

8220-057-016

Wire Assy-BLK/RED, 12"

8220-151-001

8220-151-001

Wire Assy-BLK/BLU, #12, 12"

8220-151-002

8220-151-002

Wire Assy-BLK, #35, 9”

8220-078-008

8220-078-008

Wire Assy, WHT, 8"

8220-057-019

8220-057-019

Wire Assy-BLK/RED, #9, 9”

8220-146-001

8220-146-001

Wire Assy-BLK/BLU, #21, 9"

8220-146-002

8220-146-002

Transformer 120/24VAC

8711-007-002

8711-007-002

Relay, R1-Motor Run

5192-299-002

5192-299-002

Wire Assy-WHT, #10, 8"

8220-063-018

8220-063-018

Relay, R2-Heat relay

5192-285-004

5192-285-004

Varistor-Coil Suppressor

9733-003-001

9733-003-001

Relay, Elements

5192-296-001

5192-296-001

Wire Assy-BLK, #33, 8”

8220-057-015

8220-057-015

Curcit Breaker, 3-Pole, 40AMP

5198-213-002

5198-213-002

Wire Assy-BLK, #34, 36"

8220-061-008

8220-061-008

Wire Assy-BLK, #34, 48"

8220-061-010

8220-061-010

Heating Elements, 12KW, 208V

9870-088-005

9870-088-005

Jumper-Formed

9295-004-001

9295-004-001

Jumper-Formed

9295-005-001

9295-005-001

EN I Ol IO I T IO e N I S I I I I IR I I (S I B OVIN R I T

Part # 8533-077-001 5/20




0481 —"OH(05/05)0FGI0 (e somszs samor anvay  INVIOVIA ONTGIM 4100—08%-9056  HLNSOV NOHLVHVA
0491 — OH(0G/0%)dg20d J0IN3S. ¥IMOT

L00—-Z6¥—6£56

95

Part # 8533-077-001 5/20

a3y |
600—£90—0C¢C8 _/ W_O._.O—z _l_._._—\/_m O <
L00—26¥—6¢S6 0 JAEA 600-652-9756
970-£90-0228 L—>18 §-n1g wmmhw%mmwnmm b= oH0Ea80 /- NOHIVIVIN 1 =TOH050830
(39NIH ¥00q 1¥ JNILYINO £00-11e-eLe6
TINVG INOYS ONIH3E) _
HOIIMS J00d I3 TaWNLI]| . mmm — 600—L9Y—6£G56
Ty 19 «09 $£0-£90-0228 HOLIMS
d3dAva AV
DL —E——m—————e— e | —_—_——_—_ .- .- .- ._——_———— — — — — ————————
=it = SUINVINE LINOYID Bl
_ «8 §10-/50-022Z8| O _
_ £C->ng| ¥<-8 _ .9 800-190-0228
8 §l0-£450-02Z8|
(¥3ANITAD MOT38 Q3LVO0T) | £¢->g| mﬁ O e | .87 010-190-0228
JOSN3IS "dN3L _ R B O 9% 800-190-0228
200-+00-1056 _ 8 510-/50-02z8) O _
= XZ S00-9.T—0+98 _ . £¢->8| ve—ng | «9¢ 800-190-0Z28
—0¢ | — 8 .8 510-£50-0228 |
(5098 Ts080 [ ! g =220 BR | O —woomrom
[ N S A _ ! 8 510-£50-0228) Em.@ _
T9I=Ng9 - | m oI 200-£12-861 e | .9€ B00-190-0228
S ! ~ |~ ONISNOH INJW3T3 ONILY3H
| 8 | | 8= [ [|eeo-eee-zeis _
| 1 | <] AV13Y
_ 5| E—&r | _ & |zL 11| solon Mt T[T
<|| zoo-sL9-r296
| || el = I 200-£02-9/56 5
S LP _ BB Ul <R I (osH wanung) |
| 8 N DO EEE | © © @ _ Iv1SONu3HL | ¥
| 3 ! ¢ ERER [ | UAn—H- B
Il o | s =R 1 | | w
N W i - {1 p— _ :
(=]
| K& O _ K mhm_ e SININIT3 _
=4
[ clzlalsl<| | S, B | [ oo | L ©) L3I NIVH 2
| 89 100-910- LL¥6 SE~PE| | SRR I sa0-s60-0¢06 |\P|7
_ m = AV1dSId % | _ I ° glbeuls Y #as mwmﬂw%ummwm_ | m
 EUS awv sod TN S BE A, ®__ O :
5 |93 TI041INOD _ (K] A kle- < B I
K: | _ 1l 2 2o
—————————— < — " N NOZT L o A m 100-8€0-£686 e @ " [ @
1ANVd  INOdA < 2 8(610-250-0228 LHM O@O N W% |
_ o | o zi-na/se | Y OIY| N S I Sls
| e ss>8 2 g I © B
200-200—1 128 0-250-02285 | > T S
_ ¥AVAY8 Linoiio SC—318.6[800-820-02¢8 SE—y1g ‘O@‘O . N _ _ 5 m
HINYOISNYHL Zl 200-1G110zz8 QM X A | o) o
_ - 910-ZS0-0RE -8 % a _W_M _ | @m
Zl 100-1G1—-02Z8 o~ | 3
= NN | ]
E | - " .8 910-280-0zzaC I —> 18 O@O £1 ENES I _ il
oReRE L F Wml ||||||||||||||||| w;oﬁel.@llMlmlll_r ||||||||||||||||
590 -

G91—-810—-¢0L9 JAILVWHOINI (13Nvd Yova)
“TONI TOYINOD:

ANNOYD TWNY3LXT  Nuo




96

Key Description

Power-Block, 3 Pole

T-30
9897-037-001

DCBD30, 50HC_-18FD, 240V/3 Phase/60HZ 24KW

T-50
9897-037-001

T80

QTY

Power-Block, 1 Pole

9897-038-001

9897-038-001

Terminal-Lug, Solderless

8652-134-002

8652-134-002

Scrrew-10-32TT x1/2 GRN

9545-008-027

9545-008-027

Wire Assy-BLK #13 8”

8220-057-016

8220-057-016

Wire Assy-BLK/RED, 12"

8220-151-001

8220-151-001

Wire Assy-BLK/BLU, #12, 12"

8220-151-002

8220-151-002

Wire Assy-BLK, #35, 9"

8220-078-008

8220-078-008

Wire Assy, WHT, 8”

8220-057-019

8220-057-019

Wire Assy-BLK/RED, #9, 9"

8220-146-001

8220-146-001

Wire Assy-BLK/BLU, #21, 9"

8220-146-002

8220-146-002

Transformer 120/24VAC

8711-007-002

8711-007-002

Relay, R1-Motor Run

5192-299-002

5192-299-002

Wire Assy-WHT, #10, 8"

8220-063-018

8220-063-018

Relay, R2-Heat relay

5192-285-004

5192-285-004

Varistor-Coil Suppressor

9733-003-001

9733-003-001

Relay, Elements

5192-296-001

5192-296-001

Wire Assy-BLK, #33, 8"

8220-057-015

8220-057-015

Curcit Breaker, 3-Pole, 35AMP

5198-213-001

5198-213-001

Wire Assy-BLK, #34, 36"

8220-061-008

8220-061-008

Wire Assy-BLK, #34, 48"

8220-061-010

8220-061-010

Heating Elements, 12KW, 208V

9870-096-006

9870-096-006

Jumper-Formed

9295-004-001

9295-004-001

Jumper-Formed

9295-005-001

9295-005-001

NN Il IOl I S I O o N IS O PSS SO P S TS ST ST (SN SO (S IOVIN (S IS S

Part # 8533-077-001 5/20




0481 —"OH(0G/0)TFI0 (e somszs s anvaey ~ WVIOVIA ONTIIM 4100—08Y—90G66  HLINSOV NOHLYHVA

549T— DH(0S/0%)aa00 JoIHS” Hanol

L00—26+—69S56

a2 7 HOLOW | BA

@ AN
ng

600—£90—0¢C8

dOLON i) ins o v

L00—Z67—6556 EIN B
30010015 onocazog/ OV " 1=onosamna
(39NIH ¥004 1Y bﬁmmh@m_._u\/_% £00-11£-84£6
TINVd INOY3 ONiH3g)
FOLIMS 9000 I3 18NN, [o2] | 600-L9v—6556
o ——Ty1—xud «09 ¥£0-£90-0zz8 HOLIMS
/oo Y3dAVa dIvV
== = - e vy L
=[x |= _ SUBIVINE LINOHID _ Quzxmm_z;%
_ O _ «9¢ 800—190-02Z8
(¥3ONMAD MOT3E G3LVI0T) | mﬁ O [~ .8v oro-is0-ozze
4OSN3IS "dN3L " HHERO “ 8¢ 800-160-0228
¢00-¥00-1056 .8 §L0-£50-0228 ,
= XZ S00-9/2—-0¥98 _ - (3 O ye-ya | «9€ 800—190-0228
s | 55 ] Of - —{rvomeem
I = r 12—
SoEst T~~~ —— T my g o b = r=rl) viong || .98 800-150-0278
| s | & ~ I~ ONISNOH ININTT3 ONLLYZH
8 | 8 = 200-662-261S |
| 1 | 5 |0 O e
| 5| —sr | | 5 HOLON lrft——— mll-llil_
A Z00—649—L296
_ 4 _ [ BN e I Z00-£0T-9/G6| 5 |
N o
| B Lr |l ; s I (osH wandng) |8 |
x2D | H =[5 _ 1VISOWY3HL Iy
| 53 | | B 2 | LIAM=IH 8 |
1 | | N [ _ S _
| mm | _ e @ _ 940 TI-Nug =
i o| B @ VI3 | = |
_ ag MauM_ _ m i - % ) D LR NITH 5y, _
| g5 L00-910-LL¥6 wmmmm_n IR il __ SBoteoocms | = | _
Wil || = AvidsId 2 ] S mawos £zo-g00-svse | | 7 |
I 39 3 | 5 [T - 5 2
_ _m ||W aNy 904 &) _ | . _ g : oM Z00-¥1-2898 | | @m @ |
| g3 [¥3104INOD | | m. s_wo U @ [ 5 |
o ° b — 2
—_———— — — -+ = “ R 2||C a0zt ! L00-850-686 NS @ “ _ r@u &) @ _
TINV INONA < R 0| « 36 | _
_ Zi—na/>a S [ |
_ ——— W |z ! _
200-£00- 1148 0-150-02Z8¢ L — 19 T =
O e 08 AN L _
| Tt === | 1 |
| Q80" | I |
21 Loo-lgl-ozze | |
NN
M | < o .8 910-160-02Z8% |~ 18 08 &1 WM [ _
ololm o |= ERs 100-250-£686 S
SeERE L -————FRFF - ————— A - —— — 44 —
590 —

G91l—810—2019 IAILYWNHOINI (1INVd Yova)
"TONJ TTO4INOD

ONNOYD “WNY3LXT  Neo

97

Part # 8533-077-001 5/20




98

Key Description

Power-Block, 3 Pole

T-30
9897-037-001

DCBD30HC_-60FA, 208V/1 Phase/60HZ 20KW

T-50

T80

QTY

Power-Block, 1 Pole

9897-038-001

Terminal-Lug, Solderless

8652-134-002

Scrrew-10-32TT x1/2 GRN

9545-008-027

Wire Assy-BLK 8”

8220-057-017

Wire Assy-BLK/RED, 12"

8220-151-001

Wire Assy-BLK/BLU, #12, 12"

8220-151-002

Wire Assy-BLK, #35, 9"

8220-078-008

Wire Assy, WHT, 8”

8220-057-019

Wire Assy-BLK/RED, #9, 9”

8220-146-001

Wire Assy-BLK/BLU, #21, 9"

8220-146-002

Transformer 120/24VAC

8711-007-002

Relay, R1-Motor Run

5192-299-002

Wire Assy-WHT, #10, 8”

8220-063-018

Relay, R2-Heat relay

5192-285-004

Wire Assy, BLK, #35, 9”

8220-078-008

Varistor-Coil Suppressor

9733-003-001

Relay, Elements

5192-294-001

Wire Assy-BLK, #33, 8”

8220-057-015

Curcit Breaker, 2-Pole, 60AMP

5198-214-001

Wire Assy-BLK, #34, 36"

8220-061-008

Wire Assy-BLK, #34, 48"

8220-061-008

Heating Elements, 10KW, 208V

8220-092-002

Jumper-Formed

9295-005-001

(5N [N (SR B G0 I OB () SR I N B BT I I I T T I N I N S SO OV B T B

Part # 8533-077-001 5/20




mlq\\,Q||b\l\QMJQm.UQ (13NVd 3DIAYIS HIMOT ONIH3E) —>_<W_Q<_Q QZ_W__>> m —‘OO|mN¢|©Om@
v409— OHO0£d490d OIS HIMOT HLINS O ¥
100—26Y—65£G6 600—652—9.£6

NOHIVIV

ng £00—-11£-9.£6

99

Part # 8533-077-001 5/20

600-£90-0228 ._m _\
(¥3GNITAO MOT3E @3LYO0T) 100-Z67—6£G6 bl
_ YOSN3IS dN3L S0-C90-0228 £—>18 =1 900~£02-9.56 O T
700=500=1086 (39NIH ¥00a LV LVISONY3HL
Nz S00-94z—0vo8 T3NVD INO¥S GNIH38) dW3LY3A0 HOLIMS
Le0—0g 12608 L AOIIMS ¥00d ¥31annl N d3dAva dlv
£20—800-5+S6 ._m__w N on E——y -9 .09 ¥£0—-£90-0¢¢8
EEr =1 I -] - — -~ 1
- x |=x 4
| 3 | T ~ .8 510-750-0¢28 = @) mﬂ O [~ [.8c 8oo-re0-0zz8
! —667— .8 G10-160-0¢zZ8 © |
K4 662—26
_ Bl C—gr _ “ i 0o o ees 8 Sl0-/50-0zz8 | cone O Ot _ 87 010-180-02¢8
TI| zo0-629-1296 g ZL L . 7=
& | S g . e
g Lr 2 I 2027 TN (B 3 yIvaNE LINJYI0 _
o
= = |1 SElS Ol BELE B O O
| @8 _ || ol IHH BE g ® 8 2518 w_|_w ve—a _ L9€ B00-190-0228
o o [3](s) I
_ mm 2 g R @ 2 ] =0 O @ | _|-8v 010-190-02z8
! 1] ) Z00-iz-g61¢ =, | _ _ — — — — — — — 7T
| w4 |1 R m_nmy % A 100-712-8615 | r [
clsElem | o [SCP _ _ 200-£02-9.56|¥ _
! oo-oro-tervs|  [BEERE! _ S [f | [_toowezss | | Doisonwar |2 |
i1l [ | = ;
! = AV1dSId o || 3 RBI2F .t _ LAN-H |3 _
_ ||m ANV d0d © I (A 5 £ M3WOS £20-800-GHS6 | | & _
1T | S RNE - 91 Z00-b<1—2598 | w
! Y3 TI0YINOD | | SR e o || 50 . |
E| =3 o«
Lo ——————_ 1] § | Ry @ A @ = 5 SINIITT3 [ ONLVIH e 11
JINVd INOYA | | va| B 100-8£0-L686 NS @ _ | & Loo-ge0-0c06 Yo
S 2[610-250-02z8 LHM 3 | i Tl
=2 8 Q|
_ o | rooooozzes I_ Zi-na/%a O@O N _ 2 2
_ se->ng Lo _ ! i > |l
_ 200-£00—L1L8 .H.M M\FM.MMNHMWM 18 mun_nV m _ _ { “
mm__wﬁmmz_:nww,_\_,o GC—1g .6 800-8.0-G228 Se—1g O@O 1 __/___/_ _ 5 SINIWT T3 ONILY3H @_m |
_ YINYOISNVL «Cl 200-isirozee 8 ¥LO—LS0+0228 = _ _ %_ NooHNQOHonwm N _
“ 1 Qo S S
_ @ .8 L10-/S0T0zze Mg O@O I|T _ | i Tl
< I5g - 20 100-1si-0zz8  Q9/%8@ |©®O NG | | 2 @m _
T T Qe
Bl | Q80| & | 11| =
eREEg L——— [ walﬁlﬁ ||||| o
e - ONISNOH ININTT3 ONILYZH

191 —=810—<0Ll9 JAILVWIHOANI (13Nvd Yova)
“TONT TOYINOD:

ONNOYO TYNY3LX3  Nao




100

Key Description

Power-Block, 3 Pole

T-30
9897-037-001

DCBD30HC_-61FB, 240V/1 Phase/60HZ 20KW

T-50

T80

QTY

Power-Block, 1 Pole

9897-038-001

Terminal-Lug, Solderless

8652-134-002

Scrrew-10-32TT x1/2 GRN

9545-008-027

Wire Assy-BLK 8"

8220-057-017

Wire Assy-BLK/RED, 12"

8220-151-001

Wire Assy-BLK/BLU, #12, 12"

8220-151-002

Wire Assy-BLK, #35, 9"

8220-078-008

Wire Assy, WHT, 8”

8220-057-019

Wire Assy-BLK/RED, #9, 9"

8220-146-001

Wire Assy-BLK/BLU, #21, 9"

8220-146-002

Transformer 120/24VAC

8711-007-002

Relay, R1-Motor Run

5192-299-002

Wire Assy-WHT, #10, 8"

8220-063-018

Relay, R2-Heat relay

5192-285-004

Wire Assy, BLK, #35, 9"

8220-078-008

Varistor-Coil Suppressor

9733-003-001

Relay, Elements

5192-294-001

Wire Assy-BLK, #33, 8"

8220-057-015

Curcit Breaker, 2-Pole, 60AMP

5198-214-002

Wire Assy-BLK, #34, 36"

8220-061-008

Wire Assy-BLK, #34, 48"

8220-061-008

Heating Elements, 10KW, 208V

8220-092-001

Jumper-Formed

9295-005-001

N N O B GO NG I SR NG VT BT T I R I I I T T I IS O OVIR B I T

Part # 8533-077-001 5/20




G419~ "OHOSIF90 (13894 300835 8307 NG NVEOVIO ONIEIM 8100-8.y—9056
v409— OHO0<dd0d mo_.__\m&@mmmuwwm_ HLIWS O V

100—-26¥—6£56 600—652—9.56

NOHIVIVN
£00-11€-9/56

nlg

101

Part # 8533-077-001 5/20

600—290-0228 = _\
(¥3NMAD MOT38 Q3LYO0T) 100—26Y—65£G6 !
_ YOSNIS dN3L 0-90-0228 L—>718 EE 900—£02-9/G6 0 T
50=700=T0%5 (39NIH ¥00a LV LVLSOW3HL S
e S00-9uz-0vag TNV INO¥3 ONIH38) dW3LY¥3A0 HOLIM
Leoos1—z0a L AOIMS ¥00d 93 1annL N d3dAvad div
—08L— REN —c50=
bt —Cree 2 on PTEyT .09 v£0-£90-0228 T mii&@
For—nyo] |1 — = 7 @RI T g —T T T T = 1
- S |o @ 4
| =3 *r || 9 = E .8 G10-750-02¢8 £C->g O ol O ve—ma | |.9¢ 800-190-0ce8
L |1 _ [|200-s6z-z81s .8 S10-L50-0¢z8 Ol==N g |
_ w| | C—&r X b | VI3 8 510-/50-0zz8 | ee—>nd 8 _ 8% 010-190-0228
T|| zoo-6L9-Lz96 S ZL LL| ¥oLon % 200-71Z-8615
o 100-+12-8615
| g Lr o || SEECIN Sk _ 2 ¥BHvANE LiNoYID |
© s o (@27 L1 S i
= ] S 382 0l el d O Oreors’
_ e g N SUIE H| BE|8 ® ® ® 8 e mﬂ re—g _ .95 800-190-0228
Il o v S [ 1 o
| mm R el & R @ 2 B = @) O | | |8 010-190-02z8
! 1] I 200-#1Z-8615 I S
(AT} IN I e ) % AVIRY T00=712-8615 @
s 9 ekl _ o (58S SININTT3 _ _ 200-£02-9/66 5
_ too-sto-tve| RSN m_ _ s [ | [ | | risonai |2
i1 = o BA hl
| @ AV1dsId & |1 5 m w Doyl Y] M3IHOS £20-800-5v56 | | L= IH m
_ 171 W_m_l_m__w,m._.m_%& _ | _w w m TO oM Z00-+£1-2598 | _ @
o) ” Tl - = _ :
IR - N -
N Mg 4 Ly © @ @ < | £ SIITTS| NI |
< N —aco— <N 100-260-0486 T
TANVd INO¥A4 _ | @ 100-8£0-£686 NS @ | " 200-260-0786 ]
S 8(610-,50-02z8 IHM ‘.‘ ol !
_ © 100-€00~LL£6 I—l ZzL—ng/»a @ M%W @ N _A_A _ _ @%
_ se=>8 . riotss0-0zz8 A3 |3 _ | _
200—-£00—1L1.8 «8 £L101L50-0228 )19 H T z
_ ¥V N0 ST 6 Soo-e0-GeeE = OO | v N _ _ g SININTS 02_5_._@_@
YINYOISNVAL «CL 200-1S1 .ONN@&% $10-£5010228 Um& _ NQOHNQOHON@@ W
_ .8 £10-.50} 0228 518 Iz _ _ 7 7
- g - 21 100-151-0zz8  Q¥/%18 S _ _ & @m
& _ |5 o ©30 L= I D ——— —
SeERR L _—__feEe wg.lﬁl.ﬁmllmllll_
555 - ONISNOH LNINTT3 ONLLY3H

191—=810—<0L9 JAILVWNIHOINI (13Nvd Yova)
“TONI TOYINOD

ONNOYO WNYALX3  N¥9




102

Key Description

Power-Block, 3 Pole

T-30
9897-037-001

DCBD50, 80HC_-64FN, 400V/3 Phase/50HZ 22KW

T-50
9897-037-001

T80
9897-037-001

QTY

Power-Block, 1 Pole

9897-038-001

9897-038-001

9897-038-001

Terminal marker

9558-032-001

9558-032-001

9558-032-001

Terminal-Lug, Solderless

8652-134-002

8652-134-002

8652-134-002

Scrrew-10-32TT x1/2 GRN

9545-008-027

9545-008-027

9545-008-027

Wire Assy-BLK #1, 11"

8220-064-013

8220-064-013

8220-064-013

Wire Assy-BLU #2, 117

8220-064-061

8220-064-061

8220-064-061

Wire Assy-BLK #13 8"

8220-057-016

8220-057-016

8220-057-016

Line Filter-EMI

9183-030-001

9183-030-001

9183-030-001

Transformer 250/24VAC

8711-008-002

8711-008-002

8711-008-002

Wire Assy-BLK/RED, 17"

8220-150-003

8220-150-003

8220-150-003

Wire Assy-BLK/BLU, #12, 12"

8220-151-002

8220-151-002

8220-151-002

Wire Assy-BLK/RED, 11"

8220-147-001

8220-147-001

8220-147-001

Wire Assy-BLK/BLU, 11”

8220-147-002

8220-147-002

8220-147-002

Relay, R1-Motor Run

5192-299-002

5192-299-002

5192-299-002

Wire Assy-WHT, 10"

8220-063-018

8220-063-018

8220-063-018

Wire Assy-WHT 9”

8220-063-002

8220-063-002

8220-063-002

Relay, R2-Heat relay

5192-285-004

5192-285-004

5192-285-004

Wire Assy-BLK, 9”

8220-078-008

8220-078-008

8220-078-008

Varistor-Coil Suppressor

9733-003-001

9733-003-001

9733-003-001

Relay, Elements

5192-291-002

5192-291-002

5192-291-002

Wire Assy-BLK, #33, 8"

8220-057-015

8220-057-015

8220-057-015

Curcit Breaker, 3-Pole, 25AMP

5198-215-002

5198-215-002

5198-215-002

Wire Assy-BLK, #34, 36”

8220-061-008

8220-061-008

8220-061-008

Heating Elements, 12KW, 208V

9870-096-006

9870-096-006

9870-096-006

Jumper-Formed

9295-006-001

9295-006-001

9295-006-001

(SN I ST e IS IN e W I I IE B  B IE I IR E IE O I N S I IS B

Part # 8533-077-001 5/20




dL00—+¥6v—9056

4%9—_0H080800
4¥9-_0H0G0492d
4¥9— 0HO£090d

100—CB6¥—6£G6

HLINS O V

010—65C—9.£6

NOHLVHVIA

$00—1L1E—9L56

L00—CB¥—6£56

900—-£,02-9/56
=

¥9-"0M0£0800

HLINSOV

200-12¢-9.¢6

¥9-70X080800
¥9-70X050800

NOHLVHVYIN

Y00—L1£—-9L£6

103

18
Z00—¥00— 1056 —co0— 00—
XZ S00-9/7-0v98 s nomm zs 2L Bow owu%
££0-0£1-2598 ELS
Leo-goo-svse @ | f A |
| %3 =Rl | _
mm
| e 8 |
w1 _
| &% B[ e |
asa | |d Sr g ®
_ gl IR 8 _ a
a5 : | &
| a1l B I L
BEEIE O _ g
| N | 3
[ 7] 3 M\ SLotH | | £zo-g00-sys6 3
SERBIE| | M awnoE
_ too-9to-ive| 713 |
_ 13 _ |.z 100Fes1-0TER
[ e N I I I =
_ 000—-6£0—£598 m
i £20rs90-02Ce
=
_ X LH -
| | WOJ
_ ol®
NN
lie2 ZHl |
ES NOZZ
_wﬁx o£H
Sl AOST
[ =N
S
I g
I g
I g
_ 000—-6£0—£S598
SREBE | =

ay

==

o]

200-662-261S

HM

€ 8

€ X8

e M8

€ X8

87 ££0-£90—02C8

080800

FT ZE0-T90-0¢ez8
06/0£a80a

€L Ng

200—-¢£0C—-9.56

000|000

OOHM

Y.1—810—C0Ll9 FAILVIWIHOSNI

|
|
|
|
N
N
) € M8 _ _
T e 8 7 9% B00-190-0228
5 ® ® 10— 00-0z1-c806 0 50 T *Se B00=190-0228
= £00-0ci—ca06 40 20 — 9% B00—190-0228
100-0Z1—-¢806 40 2'0 " | ..wm mmmumwumwwm
o |8 | I .9¢ 800—190-02z8
8 E| o) i 5
I
s 8 @ | _ @m %
S 95l 8
L oo |
S5 E £ o) MK S B
.m < ® ®/ 200-+£1-2598 | | ©
BLE _ < | )
s pqpmss s () I (@) v ©
o ol O@O N 2 ulm
) 7 | o zne < _ _
Ve | o 1 a
-4 Ik S _ Q. @
|| 51080 ¢ i
@l of & IRV VN [ | m g 2y
A\ L00-0£0-£816 G £l g O@O a2 _ | @H @
N VizTna __/_ I 2
g 9| merroomm e O@O a9z I 2 1y @
|||||| T e e 3w ||| So——-———————
¢00-96¢—-¢61G | £00-G12-861G | 100—-960-0/86 | MW9¢ | V¢ 04
200-96¢—-¢61G | £00-G1¢—861G | ¢00—960-0/86 | MO | VZ¢ d4
200—16¢—C61S | 200—S1Z—861S | 900—-960-0486 | MCT | YSC \E}
9N W0 ® 10 9d-vd B CU-LY| W Z | Vs« | TIQON

S31143d0dd TvOIMLO3T3

Part # 8533-077-001 5/20

09 ¥£0-£90—-0228




104

DCBD50, 80HC_-16FE, 208V/3 Phase/60HZ 30KW

Key Description T-30 T-50 T80 QTY
Power-Block, 3 Pole 9897-037-001 9897-037-001 1
Power-Block, 1 Pole 9897-038-001 9897-038-001 1
Terminal marker 9558-032-001 9558-032-001 1
Terminal-Lug, Solderless 8652-134-002 8652-134-002 1
Scrrew-10-32TT x1/2 GRN 9545-008-027 9545-008-027 1
Wire Assy-BLK 9” 8220-078-008 8220-078-008 1
Wire Assy-BLK 8" 8220-057-014 8220-057-014 3
Wire Assy-WHT 8" 8220-057-019 8220-057-019
Transformer 250/24VAC 8711-007-002 8711-007-002 1
Wire Assy-BLK/RED, 12" 8220-151-001 8220-151-001 1
Wire Assy-BLK/BLU, #12, 12" 8220-151-002 8220-151-002 1
Wire Assy-BLK/RED, 9" 8220-146-001 8220-146-001 1
Wire Assy-BLK/BLU, 9” 8220-146-002 8220-146-002 1
Relay, R1-Motor Run 5192-299-002 5192-299-002 1
Wire Assy-WHT, 10" 8220-063-018 8220-063-018 1
Relay, R2-Heat relay 5192-285-004 5192-285-004 1
Wire Assy-BLK, 9” 8220-078-008 8220-078-008 1
Varistor-Coil Suppressor 9733-003-001 9733-003-001 1
Relay, Elements 5192-294-001 5192-294-001 1
Wire Assy-BLK, #33, 8" 8220-057-015 8220-057-015 6
Curcit Breaker, 3-Pole, 25AMP 5198-213-004 5198-213-004 2
Wire Assy-BLK, #34, 36" 8220-061-008 8220-061-008 6
Wire Assy-BLK, #34, 48" 8220-061-010 8220-061-010 2
Heating Elements, 17.3KW, 208V 9870-088-001 9870-088-001 2
Jumper-Formed 9295-005-001 9295-005-001 4
Jumper-Formed 9295-004-001 9295-004-001 2

Part # 8533-077-001 5/20




9481 — "OH(08,/05)09o0

(13NVd 30IAN3S
¥3MO1_ ANIH3E)

3491 —""0H(08/05)ddod

HOIIMS 900d
30IAY3S d3IMO1
100-C6Y —6£S6

600—£90-02¢8
L00—C6¥—6¢G56

920-£90-02¢8 L—M18 g-N1g

(39NIH ¥00Q LY
73Nvd INOY4 ANIH3S)

WVHOVId ONIFIM

NOHLVHVIA

£00—-L1£-9.L886

0

900—-L0C—9.56
1VISONY3HL
dW3143N0

HLINSOV

4100—08¥—90G6

200-12g—9.56

HOIIMS 4000 oS 600— 19Y—6£56
mm SERISIAQNN oA —v1-x9 HOLIMS
_| ||||||||||||||||||||||||||||||||||| l_ d3dAVa AV
SyIVANE LINDHID m
[ 8 G10-/50-0228 _ £imnes — Fioaeo
(43NMAO MOT38 @3LVO0T) | m O | 9% 800-190-0228
oS .
- l4 - —To0=
YOSN3IS ‘dW3L " = e “ 8y 0L0-190-02Z8
200—+00— 056 D voo-n—uumm—mmu ye-ng | .9¢ 800—190-0228
- XZ S00-91Z-0v98 | |
_ .8 §10-£50-0728 O ,
Mmmummwummmm IEN | EBT " ~SE 800-190-0228
& A ]
- = < —190=
nlmelzmo |v | g 2 bk .l. Ot _ 8% 010-190-0228
-— < [~ —¢ g — —
_ w_ _ | ME o [ |oo-see-zeis e =@, veona | .9¢ 800-190-0228
~ & VT3
[ _So|_|§mm8m | _ & 2L LL| yoion l—f————————— 4 -+t
d | g B w | | 8% SO-E0-0LT8 700-£0Z-9/56
¥ _ glc1 1 3 T TEO=Ta0o0598 (9SH ¥INMNE)
_ & Lr | _ RelA ~l ==l3 ! [ "~ osa800
%3 2 | SDOEEE | @ @ O _ IVISONYTHL
| =a g | L oo 12 | LINA=IH
| e 43 m | _ m_“ mxmm & | |
| | 5 B33\ mfe - | =
| &% g L N e SN _ SINGNIT3 ONLLVH
| &9 100-910- 1.6 CaBR | [ SR [T I sg-as0-gses @m
| %m T AVIdSId 5] | _ THM m & m I oulo o A30s £z0-800-s¥56 | | - 5
_ mm ||W Ny 804 &) _ | | g L& M Z00-+21-2998 | _ @m &
o sl [s}
| a8 [¥311041N0D UL e TR % o g
3% [ .| = — | Ok
b ——— — — T - N NOTL N L00-8£0- 686 R _ s
13NVd INOJ4 ! < §[610-250-0228 THM WW rr/L _ _
_ zi—na/ya O@H@O N _A_A _ | @ SININ3T3 ONILY3IH @ =
“ Y Se—x18 AT |3 “ | 100-880-086 o
200-£00-1148 .8 ¥I0FZ50-0228 5118 e E: ]
_ ST 1T8.5| 800-820-0%¢8 SE- 18 .O‘@M@‘O . _W___/_ _ _ @w \oo«oo @ 8
1 200- 15110228 WM ] L Wl S5, >
| osol® | 1| [ S
PNES _ i
| 21 t00-I5i-0zz8 ! | @ 5] @
e _ I8
M _ M < [0 .8 710-£50-0228 18 O@O &1 NS | | _ ”
=
clleRlE | o &g 100-££0-2686 A iEn
0 [0 M RS 0 . ot oo o
el =15 @] w_ |\|
960 = ONISNOH INJIW3TI ONILYIH
991—810—<20L9 JAILYWHOINI

(73Nvd MovE)
“1ON3 TO4INOD

ONNOYO WNY3LX3  Nwo

105

Part # 8533-077-001 5/20




106

DCBD50, 80HC_-18FG, 240V/3 Phase/60HZ 30KW

Key Description T-30 T-50 T80 QTY
Power-Block, 3 Pole 9897-037-001 9897-037-001 1
Power-Block, 1 Pole 9897-038-001 9897-038-001 1
Terminal marker 9558-032-001 9558-032-001 1
Terminal-Lug, Solderless 8652-134-002 8652-134-002 1
Scrrew-10-32TT x1/2 GRN 9545-008-027 9545-008-027 1
Wire Assy-BLK 9” 8220-078-008 8220-078-008 1
Wire Assy-BLK 8" 8220-057-014 8220-057-014 3
Wire Assy-WHT 8" 8220-057-019 8220-057-019
Transformer 250/24VAC 8711-007-002 8711-007-002 1
Wire Assy-BLK/RED, 12" 8220-151-001 8220-151-001 1
Wire Assy-BLK/BLU, #12, 12" 8220-151-002 8220-151-002 1
Wire Assy-BLK/RED, 9" 8220-146-001 8220-146-001 1
Wire Assy-BLK/BLU, 9” 8220-146-002 8220-146-002 1
Relay, R1-Motor Run 5192-299-002 5192-299-002 1
Wire Assy-WHT, 10” 8220-063-018 8220-063-018 1
Relay, R2-Heat relay 5192-285-004 5192-285-004 1
Wire Assy-BLK, 9” 8220-078-008 8220-078-008 1
Varistor-Coil Suppressor 9733-003-001 9733-003-001 1
Relay, Elements 5192-294-001 5192-294-001 1
Wire Assy-BLK, #33, 8" 8220-057-015 8220-057-015 6
Curcit Breaker, 3-Pole, 25AMP 5198-213-003 5198-213-003 2
Wire Assy-BLK, #34, 36" 8220-061-008 8220-061-008 6
Wire Assy-BLK, #34, 48" 8220-061-010 8220-061-010 2
Heating Elements, 17.3KW, 208V 9870-088-005 9870-088-005 2
Jumper-Formed 9295-005-001 9295-005-001 4
Jumper-Formed 9295-004-001 9295-004-001 2

Part # 8533-077-001 5/20




9481 —"OH(08,/05)0900 (e 3ons3s AVIOVIA ONTEIM  \opvaviv HLINSOY 4100—08¥—9056
3491 — O_l_ﬁow O@vﬁ_moﬁ_ HOIIMS 9004 £00-LLE-9/$6 200-12¢—-9/56

3OIA3S 43IMOT
LOO—C6¥—6£S6

NgO
JOLONW ¥ o-m
JNEA a3

|

g _ Bk THOLON *$

WA IANQ FoT

600—£90—0¢¢C8
LDO—C6¥—6£56

S a3y
e
e s h
(39NIH ¥00Q LY
T3NVd INOYS ONIH3E) dW3LY3A0
HOLIMS_g00d = | s00-19v—6556
mm REERISIATaNN on —y1-y9 .09 ¥£0-£90-0228 HOLIMS
||||||||||||||||||||||||||||||||||| H3dAVa IV
_I SYIMVIHE LINDHID l_
_ _ £L—=Nyg ¥1-A49
8 S10—/50-02C8|
(Y3ANITAD MOT38 43LVO01) | 58 | «9€ 800-190-02Z8
«8 §10-£80-0228| N
. «87 0L0—190-0TC8
YOSN3S "dN3L | !
Z00—v00— 1056 | m .9 800-190-0228
- XT S00-9/Z-0v98
T _ .8 §10-/60-028 |
££0-0£1—-2G98 REN ve->g | .9 800—190-0228
£20-800-5¥56 K | |
|||||||||||| | o xe «8v 0L0—190-0Z28
F9T-Nyd | g8 B g ks |
| g | _ g ~ I =" e | 9% §00-190-0228
_ 1 _ I _|||_ D 200-662-2619
~ _ o AVI3Y _
| ] || pE— | L a iyoow ({1 YT T T T —
|| zoo-6.9-c296 _ 8| = | £C0-£90-0228
| 2 | = _ 0-0728 700—0T—-9/56 _
a Le | ® 1 < [§ | _ﬂuﬁﬁ@jﬁqﬁmv_ ¥3NUNG) |
[, 3 L 8 =) ® ® ® _ 050800 || SONYIHL
| a2 g _ s w |8 _ LIAN—1H _
il _ o | g =| [ |2 _
144 <K = 1 o
= it =L e s i |
| Al NE | | > e @ SINING3 | _ _
| S okersl | i s | [omans ] | OV [OF |
| 31| 100-910— 16 omxam_ | e mm D | | DR m_ |
| m AV1dSId 2 _ | THR m 7 m&go Y aos M%Hmmwummwm_ _ @ g m !
_ 191 adNV 90d _ ) |_ M m & M. _ i 3 _
| YITT0HINOD | _ E_a e @ _ | @m _
i [ | N of “AVI3Y ocon &~ ' 28 |
I_MZ<Q FZOW_IA_ _ M i e 8(610—,50—-02Z8 LHM e WW @ _ _ _
_ e QB0 VS T 1 S0 NI (= |
_ ce—sng 3 |3 _ | SRR i |
8 ¥101450-0228 Y19 I W
| SC—>I19.,6| 800-8L0-07¢8 Se—g O@O 1 -_/___/_ _ _ @ 5 S?ue @ 2 _
21 200-15110z28 WM N | 4 WS _ b cz@& > _
_ .8 $10-150}0228 Y18 O@H@O a2 _ R
| 5| o S
21 100-151-0Z28 NN | S O
= G _ 5 _
= | - 8 $l0-120-02z8 S8 O@O &1 N | | | i |
o [Olw o |= 5 100-L£0-2686 S=
8R=gs ——————F®RrT """ """ —"—"—"—"—"—"——— w_ |||||||| I_ rulllllllHNl ||||| —
o0 = ONISNOH INJNITI ONILY3IH

991—-810—20L9 FAILYNSOINI (T3Nvd Xova)
TTONI T0dINOD

ANNOYD WNY3LXT  N¥o

107

Part # 8533-077-001 5/20




108

DCBD8OHC_-16FH, 208V/3 Phase/60HZ 34.6KW

Key Description T-30 T-50 T80 QTY
Power-Block, 3 Pole 9897-037-001 1
Power-Block, 1 Pole 9897-038-001 1
Terminal marker ? 9558-032-001 1
Terminal-Lug, Solderless 8652-134-002 1
Scrrew-10-32TT x1/2 GRN 9545-008-027 1
Wire Assy-BLK 9” 8220-078-008 1
Wire Assy-BLU #2, 11" 8220-064-061 1
Wire Assy-BLK 8" 8220-057-017 3
Wire Assy-WHT 8" 8220-057-019
Transformer 250/24VAC 8711-008-002 1
Wire Assy-BLK/RED, 12" 8220-151-001 1
Wire Assy-BLK/BLU, #12, 12" 8220-151-002 1
Wire Assy-BLK/RED, 9” 8220-146-001 1
Wire Assy-BLK/BLU, 9" 8220-146-002 1
Relay, R1-Motor Run 5192-299-002 1
Wire Assy-WHT, 10" 8220-063-018 1
Relay, R2-Heat relay 5192-285-004 1
Wire Assy-BLK, 9” 8220-078-008 1
Varistor-Coil Suppressor 9733-003-001 1
Relay, Elements 5192-294-001 1
Wire Assy-BLK, #33, 8” 8220-057-015 6
Curcit Breaker, 3-Pole, 25AMP 5198-213-005 2
Wire Assy-BLK, #34, 36" 8220-061-008 6
Wire Assy-BLK, #34, 48" 8220-061-010 2
Heating Elements, 17.3KW, 208V 9870-088-006 2
Jumper-Formed 9295-005-001 4
Jumper-Formed 9295-004-001 2

Part # 8533-077-001 5/20




1981 —"OHOSGE0q (e somsss s owee)  NYGOVIA ONIIIM 4100—-08¥—-9056

H491— OHO08d40d J0INe3S MO NOHLYYVYIN

L00—C6Y—6£56
£00—-£1¢—-9.26

g5\ HLINSOV

109

Part # 8533-077-001 5/20

. 200—128-9.56
e 4 HOLOW LATYOLON 7o ]
600—-£90-02¢8 Al Al ®
L00-Z6v—6£S6 : \ JAIEA 1| NG cogpr
T IH
900—-£L0C—-9.LG6
1VISONY3IHL
(39NIH ¥00d 1¥ oy —
TaNvd INOY4 QNIH3E) dN3LEINO 600—19v—6£56
HOLIMS d00d mmﬂ HOL1IMS
NEREEIIN o —v1-xi0 .09 $£0-£90-0728 d3dAva NI
||||||||||||||||||||||||||||||||||| oo
mm m r SYINVIIE LINONIO ] n_-zxmlm_zég
| .8 §10-L50-0278 O — |
(¥3GNIAD MOT38 Q3LVO0T) | cl0-t60-azz0 || s
HJOSN3S "dN3L _ M || -8v 010-190-0¢z8
Z00—¥00- 1056 T3A “ ye-na _ ~9€ 800-190-0228
- XZ S00-9/2-0v98
££0-051-2598 RETN | veome || 9% 800-190-02z8
£20—800—S¥56 = |
re—oasf—At+-——————|+1 - - g | .87 010-190—-02Z8
91-Nd9 | ge R R |
_ s | ﬂ = [ G00-£12-861! ve-g | .98 800—190-02¢8
_ \ _ | w@ 200-662-2615 |
~ g o 0ty Al A
_ m Nooum%mumumm _ ! g YOL0N I
I g - | T E = | |8 £80-69070228 71 c0z-9.86
| B e =N g =3 I (9SH ¥3N¥NE)
= 2 | SIDOEEE | @ © O K IVLSONN3HL
_ E _ o @ 8 LINN=IH
| &S 43 I NS 3 L
g ISH c S| @ 2 A1
| & NE _" N c @ SINIWT13 ""
| | & olzlolxl=] b B = I SINFNFTT ONILVIH 5
Cola_ 3 |T|C |m [ILHM S| ) 100-¥6Z-T61S B O 5
|9 _ —ookw%_on_WA_M_m SMMGM_ " M mm_umm " | @ e OW
- Us 5 || ! B e o el ® :
_ _._| -1 QZ< mo& _ _ _ SIS 2f ¥ _ _ S
_ 4ITIONLINOD e T 2 @ @ o
| - o] i ~
b —— — T - | N AOC | . ._.<u_w 100-8£0-£686 NS @ | _ r@ @
TINVd INOY4 < ___ ———— o b |
_ 8]610-,50-0zz8 IHM O@O N .Uvo | _
[eo0-2255 Z1-na/>8 N _
3 ASAA—=s ! S
" X se—a8 L& r101250-0228 A3 g " | Q w
200—L00— 1148 «8 £101450-0228 )19 T z
| xm_wﬁwmz_.:go GC—1d9.6|800-820-0%¢8 Sc—g O@O 1 _W___/_ _ " @w
 ———— o
HINHOASNVAL Z1 Zoo-iG1fozzs —— Q
“ 8 L10-£5010228 M9 g ol /H__Gunu__du “ _
qd/M8  Jer 1oo-1sL-ozze e~ |
L e #io-/o-ozze | SIS
M | == .8 L10-/G0—0z¢8 Y18 O@O a W% | _ _
S]] 3] o e 2| r.lllllllHl\i |||||
o0 — INISNOH ININT3 INILY3H
£91—81L0—Z019 INLYWHOINI (3w sove) o

“TON3 104INOD




110

DCBD8OHC_-18FJ, 240V/3 Phase/60HZ 36KW

Key Description T-30 T-50 T80 QTY
Power-Block, 3 Pole 9897-037-001 1
Power-Block, 1 Pole 9897-038-001 1
Terminal marker ? 9558-032-001 1
Terminal-Lug, Solderless 8652-134-002 1
Scrrew-10-32TT x1/2 GRN 9545-008-027 1
Wire Assy-BLK 9” 8220-078-008 1
Wire Assy-BLU #2, 11" 8220-064-061 1
Wire Assy-BLK 8" 8220-057-017 3
Wire Assy-WHT 8" 8220-057-019
Transformer 250/24VAC 8711-008-002 1
Wire Assy-BLK/RED, 12" 8220-151-001 1
Wire Assy-BLK/BLU, #12, 12" 8220-151-002 1
Wire Assy-BLK/RED, 9” 8220-146-001 1
Wire Assy-BLK/BLU, 9" 8220-146-002 1
Relay, R1-Motor Run 5192-299-002 1
Wire Assy-WHT, 10" 8220-063-018 1
Relay, R2-Heat relay 5192-285-004 1
Wire Assy-BLK, 9” 8220-078-008 1
Varistor-Coil Suppressor 9733-003-001 1
Relay, Elements 5192-294-001 1
Wire Assy-BLK, #33, 8” 8220-057-015 6
Curcit Breaker, 3-Pole, 25AMP 5198-213-004 2
Wire Assy-BLK, #34, 36" 8220-061-008 6
Wire Assy-BLK, #34, 48" 8220-061-010 2
Heating Elements, 18KW, 240V 9870-096-004 2
Jumper-Formed 9295-005-001 4
Jumper-Formed 9295-004-001 2

Part # 8533-077-001 5/20




1481 — OHO8GEI0J

(13NVd 301A¥3S ¥3IMOT_ANIH3E)

WVHOVIA ONIHIM

4100—-08Y—9056

HLINSOY

200—-12¢-9.¢6

600—19¥—6£56

d3dWva AV

HOLIMS

n—uzmﬂm_:u#_o

«9¢ 800—190—-0Z¢8

.87 010-190-0228

«9¢ BOO—190-0ZZ8

«9¢ 800-190-0CZ8

87 010—190-0228

t——————————t4—++

9¢ 800~ 190—0ZZ8

.8Y ££0—£90-02Z8

200—-£0C—9/56

(9SH ¥3INdNg)

1VISONYIHL
1INIT—IH

240 £1—Ny8

©

ININITI ONILVIH
$00-960-0/86
900—880-0L86

9295-005-001

O

9295-005-001

SININIT3 ONILYIH

$00-960-0/86
900—880-0.86

O

9295-005-Q01

O

9295-005-001

O

_ HOLIMS ¥00d
— JOINY3IS HIMOT
H391—0H0804900 0U3S 3o NOHLYAYI
£00—-L1£-9.L86 NSO NYO
e 2 HOLON { JOLONW ! o
600—£90-0¢c8 o pl
L00—267—6556 g EALSIE NEa pacr
900—L0C—9.S6 L,
1VISONSIHL
(39NIH ¥ood Lv dN3LY3NO
TINVd INOM4 GNIH3E)
HOIIMS J00d mw
¥31annL oA =——"y1-xa0 .08 $£0-£90-0228
mo e I . - R
< | .8 610-£50-02Z8 O |
(¥3ANMAD MO138 @31vO0T) | N e |
«8 S10—£60-0278|
" _ £e-X18| mﬂ O e _
[ 40SN3s "dW3l _ T,
Z00—$00— 1056 v |
- XT S00-9/Z-0v98 _ _
gt [ | o
stitto [j— ||| 0 u 35 ] Of
91-Nd9 _ ge B R sl ) |
| 3 | _w = - S00-£12—86 16! Yeg
| < _ | m@ 0 [|eeo-sez-sis |
©|
| Bl Esr |l 121 1] oo [
_ 0_ C00—6,9-LT796 _ _ 8 N [E] _ _
N
I I =27 11 ®
w . Ay ooleE [ © o i
| @3 : o] ! 3| PRER (M (8 _ _
H @ g [SRA== T
_ > K = __ 2 wmyy@m AV I
| Wy S _ _ ol G458 |= SINZNT3 _
| ckerzl | TR, 5| s |
| S5 100-9L0-1L.¥6 SE~P| | G = I
o I R i L ® s o |
- mﬂmwmhm_wm | _ ‘ -é_ ek @ _ |
| &
_| |_ _ m:ﬁ_uo EE @ ®/ @ — | _
|||||||||||||| N ) oco- <N
NOTL 100-850-£686 N
~ N ?/L
JINVd INOY4 _ < a[610-250-0zz8 LHM O@O N 3 ! _
[ . Zi—na/>a T I
“ 7 G- b _riotss0-0zz8 — 3 3 “ _
T00—L00—11L8 «8 £LL01£50—-0228 Y18 T
B R SC—1Td.6(800-810-02¢8 Sc—>8 O@O 1 _M__/_ | _
HIWHOISNVIL ZL T00—-LS1L ONNw% $10-250+0228 T~ —~ = | (W[
_ "8 1101500228 S8 O@O a W_M _ |
aqd/Md  JzL 1oo-151-0z28 T _ |
9 $10-/c0-0z28 oo
M | - M <o .8 L10-450-0228 Y18 O@O 1 W% L
olSlols|= o 58 100450686 Sz
S —— - ———— S — — =4
590 -
[91—810—2019 JANILVINIOANI

(73NvVd »ova)
“TON3 T0HLINOO

ONNOYD TWNY3LXT  Neo

111

Part # 8533-077-001 5/20




Notes

112 Part # 8533-077-001 5/20



Section 7:
50Hz
Dryer Parts Data

113



114

DCBD30.50.80HC_-39 230VAC 1 PH 50Hz

Key Description T-30 T-50 T80 QTY
Motor 9376-311-004 9376-317-004 9376-317-004 1
Pulley 9453-169-009 9435-169-014 9453-169-009 1
Strip Terminal Marker 9558-029-004 9558-029-004 9558-029-004 1
Wiring Label-Schematic/Diagram | 9506-496-001 9506-496-001 9506-496-001 1
Switch Assembly-Air flow 9801-095-002
Bracket-Airflow switch 9029-174-002
Switch Micro 9539-461-009
Orfice Main Burner, #32 9425-069-009 2
Orfice Main Burner, #32 9425-069-009 3
Orfice Main Burner, #30 9425-069-002 4
LP Kit 9732-102-019 9732-102-021 9732-102-022 1
Overlay-Trim Lower door 9435-016-004 9435-016-005 9435-016-005 1

Part # 8533-077-001 5/20




115

6¢—0H08080Q AVIOVId ONIIIM ¥Y100—96%—90G6 HLASOY NOHLVIYIN
65— OHO0S040d (13NVd ¥3IMOT aNIH3E)

— HOLIMS ¥00d
6¢— OHOZ0g0d 30IA3S IMOT

NO

Part # 8533-077-001 5/20

A

L00—Z6V—6£56

Fe s HOLON T 7 4OLOW T3
oISl 3o 2 © INYA [
®7 MIE]

YIANIMAD MO13E Q3LVO0T) 100=-C6¥—6556 65— _0H080800

/o HLINSOV N 6£—"0H0SA800
. 920-590-0228Z g L>__Tg-m1g o
HASNIS "dNFL ‘ AW_MM_I 4000 Ly 900—207—9/GE O+0—65CT—9L£6 | m_m .09  ¥£0-£90-02¢8 600—19%—6£56
Z00-¥00-1056 TINVS INGYUS ONIHE) wvisowyaHr NOHLVYVYIN HOLIMS
= XC S00-9.T—-0%98 HOIMS 9000 dW3LH3INO ¥00—11£-9.£6 H3dNVA IV
££0-0£1-2598 NERtIal 6¢—"0H0£0800
REN mmm
£20-800-5+56 = m m oA Ty —xu Ve Euzmmlm_i;%
NG s00-¢90-0Ze8 [T T T T T T T T T T T T T T e e e e T T T T T e e e e e e e e e
_lm L =Ny 1_ a3y/>8 2£0-590-0228 [ 200-662—26 |G 7Y 438 1“
— 0o
_ % _ _m“m “ .6 200-9¥1—0228 NGMG l QE U O g @ =19 _
|| Gt _ o e 2 201 5 |
|
| 8 | zoo-sg0-0zze m_w_w a BBt mr IHM THAM a2 _
| ol
_ g Lr _ n1g/>18 == o 2 £ ] <2 _
= WOO T TlHM[m | REQS NS =5
| 32 1: B i I N s 52 ||
| e S _ WNHIN InoHLUM B[ [~ 2 2/i—8 0sz-100-0zze  O39/M8 AOVC MPRGE Nad - 23 |
_ mm 0 | YINHOISNVHL _m oo .2/1-9 lgg—100—0zge  Nia/M1d 3 I = Q |
x> INEILW 2 8 | I 0 A Z| - B a3y mZ
| =2 - olsw |z | T | 58 g g woo—zsi—sses | |
—gl0— & —za1-
| 100-9L0—1/¥6 RERBE | 9 _ e s N [T _l
7|7 = AV1dSId > MT =' Q8L 5 m_.m. — ®
| ||% aNv g90d & | galEl °% WNOD ™ S |  Z00-£0Z-9/G6 (%
K | Hd L ‘ZHOS _ HE" (osw wnang) |7
_ JITT0HINOD _ RENVERTITIRINT) § a _ IVISONYIHL |3
] ] NosT) == Wae g || mo
||||||||||||||| o
W_.l||||||||||||||||||n||||I||||3| TT—-Ngg ™
1INV INOYA - 5T6 8 £00-200-5/86
8/1—810—-¢0l9 JAILVINIOANI T ° 300810313
(13NVd MovE) £20-800—5bS6 Mlﬁ._ YRVARETN M M = MYVdS
- S1Z _
JTON3 1041INOD 050800 L00-£61-£586 I s gﬂL
06/0£0900 L00-Z61-L586 134 S —F—
JATVA SVO Cag® Nyg YOSNIS

EL\AE]




Notes

116 Part # 8533-077-001 5/20



